



FABULOUS FABRICS

270A VOULIAGMENIS AVENUE 17343 AGIOS DIMITRIOS
ATHENS, GREECE, T: +30 210 9708180, Fax: +30 210 9702910
info@fabulousfabrics.gr, www.fabulousfabrics.gr

TECHNICAL INFORMATION

LIGHT FASTNESS (XENOTEST)		4/5
PILLING RESISTANCE		4/5
ABRASION RESISTANCE (MARTINDALE)		>100.000
WET RUBBING		4-5
DRY RUBBING		4-5
DIMENSIONAL STABILITY WASHING WITH WATER	WEFT WARP	- 2.8 % - 2 %
DIMENSIONAL STABILITY DRY CLEAN	WEFT WARP	- 2.7 % - 1.7 %

Color differences are possible

Test results were gathered from various samples and therefore represent average indicative values.

ARTICLE: 137

COMPOSITION: 100% PL

WIDTH: 1.40 cm (± 2 cm)

WEIGHT: 500 gr/ mtl (± 5%)

CARE INSTRUCTIONS

